ssamanas. FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG522653B

FR1 n2 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep

Count 100/100

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG522653B

FR1 n2/5MHz / DFT-S OFDM / 256QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

MultiView Spectrum - MultiVie Spectr -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 /10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n2 /10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep SGL Ref Level 30.00d8m Offset 730 dB Maode Sweep S6L
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samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n2 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 7,30 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 730 dB Maode Sweep S6L
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samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n2 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30,00 d8m  Offset 730 d8 Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest B

and Edge

Ref Level 3000 dBm  Offset 7,30 d8

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians e | 15 Emis: 1 AvgPwr
Limit Check Phss SPURIOUS UINE" ABS_002
Line _SPURJOUS_LINE_ABS o2 phss Line _SPURIOUS_LINE_x85_oq2
20 0
10 10 dBm
o o v\ " e . o [ o PP LSS SV S PR EVANCA
| | | |
0 ' \
: \ |
1l | |
20 dBm - - { B i
/ | I
30 t 30 dBn 'll
——— L
T NSy L L s P
0 W £
£ 60 dBr
1,64 Gz 3003 ps 25 MHz/ 1,665 Gri || | 7.895 Gha 003 pis PR 5o

2 Result Summay

1.840 GHz 1849 GHz 1.000 MHz 1.84898 GHz
1549 Ghiz 1850 GHz 150,000 ktiz 1.84999 GHz
1850 GHz 1865 GHz 100,000 kHz 1.85985 GHz

-17.03 dB
-16.27 dB
-27.76 dB

12:21:50 AM 03/20/2025

2 Result Summa;

1.895 GHz 1910 GHz
1.910 GHz 1911 GHz
1911 GHz 1.920 GHz

100.000 kHz
150,000 kHz
1.000 MHz

1.90870 GHz 2.52 dBm -27.48 dB
1.91100 GHz -37.49 dBm -24.49 dB
1.91145 GHz -30.62 dBm -17.62 dB

12:26:48 AN 03/20/2025

Resdy (N 5

FR1 n2/15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest B

and Edge

Ref Level 3000 dBm  Offset 7.30 d8 Mode Sweep saL RefLevel 30,00 dBm  Offset 73008 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 A 1 Spurious Emissions 1 AvgPurr
Limit Chee¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_042
20 20
10 10 dbm
o T o : - o L i o e e Bt
] f
|
10 ! | g
SPUROUS LINE, ABS 002 \ \
- | L |
-20 dBm- 1 B
] il 1
0 —— X k /30 dB 5
IR S ey | \, (RN U
a0 s, -
& 60 dBnr
1,84 GHz 3003 prs. 5 MHz/ 1,865 GHz || 7885 Gz 3003 pts 5 MHe/ = T

1.840 GHx 1849 GHz 1.000 MHz 1.84893 GHz -30.07 dBm -17.07 dB
1.849 GHz 1.850 GHz 150,000 kHz 1.84999 GHz -29.14 dBm -16.14 dB
1.850 GHz 1865 GHz 100.000 kHz 1.853 30 GHz 1.52 dBm -28.48 dB

12:22:49 AM 03/20/2025

2 Result Summa;

12:27:47 AM  03/20/2025

1.895 GHz 1910 GHz 100.000 kHz 1.89606 GHz 1.88 dBm
1910 GHz 1911 GHz 150,000 kHz 191028 GHz -37.90 dBm
1311 GHz 1,820 GHz 1.000 MHz 1.91109 GHz -30.95 dBm
Ready T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n2 / 15MHz / DFT-s-OFDM / 256QAM / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30,00 d8m  Offset 730 d8 Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
Count 100/100 Count 100/100
1 Spuiou i
Limit Chee¥ PSS SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
04| = 1~ - o
0 e o T
|
10 ‘ 1 ’ \
20 dBm f + | t 10 d :
| | )
| r
30 T |I-30 dBrr T
[ — n
JEVDIIY RS et A \ TS SV R
[0 1a e,
& 60 dBr
1.84 GHz ) ) 3003 pts. 2.5 MHa/ 1.865 GHz || 7.885 GHa 8 003 pts 25 Wb/ 5T
2 Result Summa 2 Result Summa

1840GHa 1.849 GHz 1.000 Mz 184883 GHz 1.895 Ghz 1910 Gz 100.000 kiz 1.90704 GHz -0.65 dBm -30.65 dB
1849 GHe 1850 GHz 150,000 kfz 1.85000 GHz -31.68 dBm 1910 GHz 1911 GHz 150,000 kHz 1.91036 GHz -37.55 dBm -24.55dB
1850 GHz 1.865 GHz 100,000 khHz 1.85740 GHz 0.00 dBrm Y1 ot 1920 ot 1000 Mis 191102 GHz 3087 dBm 17387 48
Resy = aesy ]
12:23:49 AM  03/20/2025

12:28:47 MM 03/20/2025

FR1 n2 / 15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

oL RefLevel 30.00dBm  Offset 730 dB Made Sweep

seL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Av 1 Spurious Emissions 1 AvgPurr
Limit Chee¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS Line ZSPURJOUS_LINE_ABS_0q2
20 20
10 10 dbm
a e o e | | A A T R e
[ ( \
|
10 L HI \l
SPURIOUS_LINE_ABS_002 | |
-20 B T 1 4 1 ‘L B '
{ U \
30 e T H| |30 dBnr . 4 \J‘»-M, = T
e e PP
W | ]
"0
&0 60 dBnr
1.84 GHz 3003 pes 5 MHz/ 1.865 GHz 1.895 GHz . 3003 pts 5 MHz/ - 1.92 GHz
2 Result Summat

1840 GHz 1849 GHz 1.000 MHz 183895 GHz -28.77 dBm -15.77dB 1.895 GHz 1.910 GHz 100,000 kHz 190217 GHz 0.40 dBm -29.60 dB

1849 Gz 1850 GHz 150,000 kitz 1.85000 GHz -29.21 dBm -16.21 dB 1910 GHe 1911 GHe 150,000 kffz 1.51000 GHz -30.83 dBm 17.83dB

1850 Gz 1,865 GHz 100,000 kiz 1.85761 64 0,60 dBm 2400 &8 1911 Gz 1.920 Gz 1.000 MHz 1.91102 GHz -28.20 dBm 1520 dB
ey B 550N

Ready T L
12:18:53 AM  03/20/2025 12:29:50 AM  03/20/2025

TEL : 886-3-327-3456

Page Number 1 A2-32 of 49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n2 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep saL Reflevel 3000dBm Offset 73008 Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL 1 AvgPur
Limit Cheel P SPURIOLS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
0 punte et = N Ay OB e SNV -SSR NP -
|
| |
1 - :
I ’ Lo |
] )
f + 30 B i
| \ Iy P
= - ag
£ 60 dBiny
1.84 GHz 3003 pts. 3.0 MHz/ .87 GHz | [ /7 1.805 GHa 3003 pis 3.0 MHa/ Span 30.0 Mz
2 Result Summa 2 Result Summa,
1840 Gt 1849 GHz 1.000 Mitz 1.84891 GHz -31.35 dBm -18.35 dB 1830 Ghiz 1910 Ghiz 100,000 ki 1.90519 GHz 2.38 dBm 276248
1849 Gtir 1850 Gtz 200000 kttz 185000 Ghz 30.61 dBm -17.61dB 1910 GHz 1911 GHz 200,000 kitz 1.91003 GHz -39.17 dBm 2617 d8
1850 GHz 1870 GHz 100,000 kHz 1.864 28 GHz 2.84 dBm -21.16 dB Yol et Taa0 et i 191683 6Hs 3471 dBm A
(m Resdy (N T
12:37:36 AM 03/20/2025 12:43:05 a0 03/20/2025
Reflevel 3000dBm  Offset 73008 Mode Sweep saL RefLevel 3000dBm  Offset 73008 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Av
Limit Chee¥ PSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_UINE_ABS_od2 Phss SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
0 et e o L e N e
\ 1
| !
10 I . |
SPURIOUS_LINE_ABS 002 | | |
-20 B T oot i
| 1
| y ! \
30 T 430 dBo ly !
M } | \ sttt |
40 5, Lo,
0 60 dBor
1.84 GHe 3003 pts 0 MHz/ .87 Gz | [ [F 1.505 GHz 3003 pts 0 MHz/ Span 30.0 MHz
2 Result Summat
1840GH: 1889 GHe 1,000 MHe 185896 -30.93 dBm -17.93cB 1.890 GH 1910 GH 100.000 ki 1.90743 GHz 2.22 dBm -27.78 dB
1849GHz 1850GHz 200,000 kitz 184997 GHz -30.64 dBm -17.64 dB i Ton e 200,000 ke 191024 GHz 35.35 dBm
1850 GHz 1870 Ghz 100,000 kiz 1856 28 GHz 1.88 dBm 2812 dB a1t e a0 e i 191107 GHa 3100 dBm
nescy D feady
12:38:34 AN 03/20/2025 12:44:03 AN 03/20/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG522653B

FR1 n2 / 20MHz / DFT-s-OFDM / 16QAM / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
Count 100/100 Count 100/100
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LINE_ABS o2 Phes Line _SPURIOUS_LINE_x85_oq2
20 20
10 10 dBm
0 A o = Lo A L s e e o o
T Y f
| 1
|
10 1 I f } i I
20 dBm I - ! 'f B ‘l
0 ! N 180 dBm- r +
I T SN
M L N T IR
-40 v
£ 60 dBiny
184G 3003 pts LTI 187 6o || |c71.905 G 00 pis 0T Span 0.0 hiva
2 Result Summar 2 Result Summa
1840GH 18496tz 1.000 itz 1.84900 GHz -30.46 dEm -17.46 d& 1850 GHz 1910 Gz 100,000 kiz 1.90815 GHz 0.62 dBm -29.38 dB
1849 Gtir 1850 Gtz 200000 kttz 184998 Ghz -32.87 dBm -19.87dB 1910 GHz 1911 GHz 200,000 kitz 1.91023 GHz -36.38 dBm 233848
1.850 GHz 1870 GHz 100,000 kHz 1.85381 GHz 071 dBm -2929dB Yol et Taa0 et 100 it 191128 6Hs 3126 dBm 1826 4B
feacy a2 [ ]
12:39:32 AM  03/20/2025

12:45:02 AM 03/20/2025

FR1 n2 / 20MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8 Mode Sweep

s Ref Level 30,00 ddm  Offset 7.30 dB Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 A 1 Spurious Emissions -
Limit Chee¥ PSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss Line SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
o e = = v AT T T e Y ™ W o e A S e
10 - ! 1 |
SPURIOUS_LINE_ ABS_002 |
20 dBm I ] | | bo db |
| ' \
\ ettt |
40 o =
&0 60 dBnr
184 GHe 3003 pts 0 MHz/ 1.87GHz || [F 1.905 GHz 3003 pts 0 MHz/  Span 30.0 Mz
2 Result Summa:

1840 Gz 1849 GHz 1.000 MHz 184895 GHz -31.00 dBm 1.830 GHz 1.910 GHz 100.000 kHz 1.89233 GHz 0.40 dBm -29.60 d8
1849 GHz 1850 GHz 200,000 kHz 1.84997 GHz -32.21 dBm 1910 GHz 1911 GHz 200,000 kHz 1.91023 GHz -36.67 dBm -23.67 dB
1.850 GHz 1.870 GHz 100.000 kiz 1.85676 6z 1.15 dBra 1911 GHz 1.920 Gz 1.000 MHz 191117 GHz -31.45 dBm -18.45 dB
Rendy 3 Ready T L
12:40:31 AN 03/20/2025

12:46:00 AM  03/20/2025

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG522653B

FR1 n2 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Made Sweep set
Count 100/100 Count 100/100
1 Spurious i
Limit Chec P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_A8s_od2
0 0
10 10 dBm
0 0 dBm-
. s S AP, S TSP S a———
| f ~ |
- E
\ I |
f ! e T
| | |
| T 90 dBe ‘I 1
N | o e,
) , i l, syt et
] =
& 60 dBr
1.84 GHz 3003 pts 3.0 MHz/ 1.B7 G | [CF1.805 GHz 3003 pts 3.0 MHa/ _Span 30.0 MHa
2 Result Summa

2 Result Summa;

1840 Gtz 1849 GHz 1,000 Mtz 1.84850 GHz -31.99 dBm -18.99 dB 1.890 Ghz 1910 Gz 100.000 kiz 1.89125 GHz -1.62 dBm -31.62d8
1849 Gz 1850 GHz 200,000 kHz 1.84595 GHz -34.95 dBm -21.95dB 1910 GHz 1911 GHz 200000 kiHz 191001 GHz -37.24 dBm -24.24 dB
1850 GHz 1870 GHz 100,000 kHz 1.85411 GHz -1.63 dBm -31.63 dB 1911 GHz 1,920 GHe 1,000 MHz 191153 GHz 3183 dBm 1883 d8
ey Resty
12:41:31 AM 03/20/2025 12:47:010 AN 03/20/2025

FR1n2/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8

Mode Sweep

s RefLevel 30.00d8m  Offset 7.30 dB Mode Sween s6L
Caunt 100/100 Count 100/100
1 Spurious Emissions 1 Av 1 Spurious Emissions 1 AvgPurr
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_042
20 20
10 10 dbm
0 e G | [Pt e i
| |
v ‘ | \} }
SPURIOUS_LINE_ABS_002 \
20 dBm: ! | b
20 ay
| i \
30 7 1| [0 98m e +
| i s / i  ER O PO
40
60 60 dBor
1.84 GHe 3003 pts 0 MHe/ 1.87 Gz || [F 1.905 Gz 3003 pts .0 MHz/ Span 30.0 MHz

1.840 GHz

1889 GHz

1.000 MHz

1.84898 GHz

2 Result Summa;

12:36:35 AM  03/20/2025

12:48:03 AM  03/20/2025

- 1.890 GHz 1910 GHz 100.000 kHz 1.90881 GHz -0.41 dBm -30.41d8
1849 Gz 1850 GHz 200000 ke 1.85000 GHz -30.96 dBm 1910 GHz 1911 GHe 200,000 kHz 191001 GHz 31.11 dBm 1811 dB
1.850 GHz 1870 GhHz 100000 kHz 1.85768 GHz -0.44 dBm 1911 GHz 1.320 GHz 1.000 MHz 1.91120 GHz -30.17 dBm -17.17 dB

Rea Ready pninanini| C

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 25MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep

s Reflevel 30.00dBm  Ofset 7.30 dB Mode Sweep

saL
Count 100/100 Count 100/100
Limit Cheel P SPURIOLS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
o = = = i L e L T
| !
| l ‘
20 dBm i ] B I
30 £ - 150 dBo \ .
) Y
a0
' v -
-
50 60 dBr
T84 Gz 3003 pix 3.5 Mia/ @56 || [T e FeTTS EEL T o
2 Result Summa

2 Result Summa;

12:56:10 AM  03/21/2025

1840 Gt 1849 GHz 1.000 Mitz 1.84830 GHz ~34.53 dBm -21.53 dB 1585 Ghiz 1910 Ghiz 100,000 kiz 1.88664 GHz 1.49 dBm 2851 dB
1849 GHz 1.850 GHz 200000 kHz 1.84997 GHz -32.29 dBm 1910 GHz 1911 GHz 200.000 kiz 191035 GHz 41.23 dBm 2824 dB
1.850 GHz 1875 GHz 100,000 kHz 1.85258 GHz 129 dBm Y1 ot 1920 GHz 1,000 Mtz 191830 GHz 3485 dBm 31958

01:05:53 AM 03/21/2025

ety

FR1 n2/25MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8 Mode Sweep

e Reflevel 3000d8m Offset 73008 Made Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1 AvgPuir
PRSS SPURIOUS_UINE: ABS_0D)
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_02
zn 0
10 10 dbm
o — - - o — L TR e
|
|
10 | B
SPURIOUS_LINE_ABS_002 |
-20dBm | ! oo
I i ,
30 T T (30 dBim T
e MR S| J \ L R
) e 1
- T
&0 60 dbm:
1,84 GHz 3003 prs 5 MHz/ 1875 GHz || | 1.885 6 3003 prs S ez

1.840 GHz

12:57:09 AM  03/21/2025

1829 GHz 1.000 MHz 184863 GHz -34.11 dém -20.11 cB 1.885 GH 1.910 GH 100.000 kH 1.89188 GHz 0.91 dBm
1,849 Gz 1850 Ghe 200,000 kite 1.84998 GHz 3287 dBm -19.87 dB 000t Ton e 200,000 ke 191012 GHa 3068 4Bm
1850 Gz 1875 Gz 100000 kiz 1.85234 GHz 0.83 dBm 2917 dB a1 o Y220 ot 1000 Mis 191116 GHz 3023 dBm

01:06:51 AM 03/21/2025

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 25MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep saL Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions T Awgrwr || Spurious Emis: 1 AvgPuir
Limit ChecY 2 SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPUR{OUS_LINE_ABS_0q2
0 20
10 10 dBm
o B T W W TE e — =y B N B =S V=S T\ APveagP W gy e e S v v o -.»'-‘
| J
! b ‘
f
| { |
T 130 de 1
\ i ! IM%
Ll oy
= o
& 60 dBr
7,84 GHz 3003 pts 3.5 MHz/ 875 Gra || [ 1,885 GHz 003 pis 35 Wbia] T

2 Result Summay

2 Result Summa;

180Gt 1849 GH 1.000 Mite 183792 GHz -31.89dBm -18.89 d& 1.885 Gz 1910 GHz 100.000 k2 1.88793 GHz 0.25 dBm -29.75 dB
1,849 GH 1.850 GH 200,000 kH; 1.84996 GHz -35.22 dBm <2222 dB K =
1350 cie 175 Ghe 100,000 iz 185868 GHz 033 dBm 3033d8 e T e frtth B gEm Bha
[ e -
12:58:07 AM  03/21/2025 01:07:50 AM  03/21/2025
FR1 n2/ 25MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
sarr - [ = =
RefLevel 3000dBm  Offset 73008 Mode Sweep sa Reflevel 3000 dBm  Offset 7308 Made Sweep s6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm
o R S S T R ey e e Y P PRSPVO Py
> e f FEPIT P e
10 El
SPURIOUS_LINE_ABS 002 | |
-20 B 1 - [
/ | |
30 T ‘l 730 B
|
M . |
0 60 B
1.84 GHz 3003 pes 5 MHz/ 1.875 GHz 1.885 GHz 3003 pts .5 MHz/ 1.92 GHz

1.840 GHz
1649 GHz
1850 GHz

12:59:06 AM  03/21/2025

1849 GHz 1.000 MHz 1.84853 GHz -32.30 dBm -19.30 dB
1.850 GHz 200,000 kHz 1.85000 GHz -33.85 dBm -20.85 dB
1.875 GHz 100.000 kHz 1.85176 GHz 40.19 dBm -30.19 dB
neody N L e

1.885 GHz 1910 GHz 100.000 kHz 1.888 76 GHz 0.52 dBm

1.910 GHz 1911 GHz 200,000 kHz 1.91022 GHz -38.62 dBm
1.911 GHz 1.920 GHz. 1.000 MHz 1.91109 GHz -32.58 dBm
.

01:08:48 AM 03/21/2025

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG522653B

SPORTON LAB.

FR1 n2 / 25MHz / DFT-s-OFDM / 256QAM / Full RB
Lowest Band Edge Highest Band Edge

-

RefLevel 30.00dBm  Offset 730 dB Mode Sweep

Ref Level 3000 dBm  Offset 7.30 dB Mode Sweep saL
Count 100/100 Count 100/100
Limit Cheel Phss SPURIOLS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 s Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
0
RN SR PR NI P ISV U RN U I . \
\ 1
10 - !
. 1 L |
20 dBm I 4 I B
. |
30 i { 30 dBor +
SN ———— b L r——t ]
40 —‘v—"‘ - o i
£ 60 dBiny
1.84 GHz ) ) 3003 pts. 3.5 MHz/ 1.875GHz || (7.885 GHx 8 3003 pts 35 Wb/ - 1.2 GHz
2 Result Summa 2 Result Summa,
1806He 18496tz 1.000 itz 134742 Gz -32.77 dém -19.77d8 1,885 GHz 1.910 GHz 100.000 kHz 1.88564 GHz -2.27 dBm -32.27 dB
18496tz 1850 Gtz 200,000 kiz 184998 GHz -36.10 dBm -B3.108 1910 Gz 1911 GHz 200,000 kHz 1.91033 GHz -37.88 dBm 2488 dB
1850 GHz 1875 GHz 100,000 kHz 1.85636 GHz -2.24dBm -32.24 dB Yol et Taa0 et i 191109 6Hs 3537 dpim 163748
oy N ety -
01:00:06 A 03/21/2028 01:09:48 AN 03/21/2025

FR1 n2 / 25MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 7.30 d8 Mode Sweep saL RefLevel 30.00dBm  Offset 7.30 dB Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Av 1 Spurious Emissions 3 AvaPor
Limit Cheed PSS SPURIOUS,_UINE. ABS_0D.
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0q2 Phss
0 0
i0 10 dBen
0
Py——— N —— PSS SO
10
SPURIOUS_LINE_ABS_002 I
20 dBm - - | i B
| |
30 T | |30 dBe i
S —— il T e
40
& 60 dbm:
1.84 GHz - - 3003 pts 5 MHz/ 1.875 Gz | | [ 1,885 GHz - 3003 pts 5 MHe/ . T816H

1820 GHr 1849 GHy 1.000 MHz 1 -16.59dB 1.885 GHz 1.910 GHz 100,000 kHz 1.88561 GHz -1.27 dBm -31.27d8
1849 GHz 1.850 GHz 200000 ke 184999 GHz -2021 dB 1910 GHz 1911 GHz 200.000 kiz 1.91001 GHz -34.48 dBm -21.48dB
1850 GHe 1875 Ghz 100,000 kiz 1.85536 6Hz -1.23 dBra 3128 1911 Gz 1.920 Gz 1.000 MHz 191116 GHz -29.93 dBm -16.93 dB
resty S Crmar [ | = 2
01:01:08 AM 03/21/2025 01:10:50 AM 03/21/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 30MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

saL RefLevel 30.00dBm  Offset 730 dB

Mode Sweep Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions T Augperr || Spurious Emis 1 AvgPuir
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS LN Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
o 7 DA A [ S A A g T G O Botrer ey e oy
T y ¥ = = = -
| :
|
]
| |30 e T
Y |
il I~
N e —————
& 60 dBr
T84 Ghz 303 pts © MHz/ 1886H: || (188 s 3003 pts 4.0 W/ Ts3cH

2 Result Summay

1.840 GHz

1849 GHz

1.000 MHz

-33.49 dBm

2 Result Summa;

1 1880 GHz 1910 Gz 100.000 kHz 1.888 74 GHz 1.05 dBm -28.95 di
1849 Gtir 1850 Gtz 200000 kttz 185000 Ghz -32.95 dBm -19.95dB 1910 GHz 1911 GHz 200,000 kitz 1.91001 GHz -37.15 dBm 2415 d8
1850 GHz 1880 Ghz 100,000 kiz 1:85355 GHz 0.77 dBm 29.23 dB Yan o Yas0 o i 181141 Gt 3657 4Bm 238148
Ready Ready Eananin| %
01:20:09 AM 03/21/2025 01:30:20 AM  03/21/2025
e - 552 . ]
RefLevel 30.00dBm  Offset 73008 Mode Sweep saL Reflevel 3000d8m  Offset 730dB  Mode Sweep st
Caunt 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
0 i e — OB = s e
|
10 : ! i
SPURIOUS_LINE_ABS 002 ‘ |
-20 B | | r B |
{ |
30 0 dBr T
{ e L
N e o IV \ D e N
w -
60 60 dBor
1.84 GHz 3003 pes 0 MHz/ 1.B8 GHz 1.88 GHz 3003 pts .0 MHz/ 1.92 GHz
1840 G 1849GHz 1.000 MH: 1.84900 GHz ~32.36 dBm -19.36 dB 880 11 010 oH 100,000 k' e o0 22 B
1,849 GHz 1850 GHz 200,000 kitz 1.85000 GHz -35.39 dBm -22.39 dB 000t Ton e 200,000 ke 191005 GHa 3827 dBm
1850 GHz 1880 Gz 100,000 kiz 187723 GHz 013 dBm -29.87 dB Yon ene Yas e i 191108 i 3093 4B
ety = hey N
01:21:07 AM 03/21/2025 01:31:19 AM  03/21/2025
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e% FCC RADIO TEST REPORT Report No. : FG522653B

SPORTON LAB.

FR1 n2 / 30MHz / DFT-s-OFDM / 16QAM / Full RB
Lowest Band Edge Highest Band Edge

-

s Reflevel 30.00dBm  Ofset 7.30 dB Mode Sweep

RefLevel 30.00Bm  Ofset 73008 Mode Sweep
Caunt 100/100 Count 100/100
Uit Cheey FRss SPURIOUS, UINE - ABS_ 002
Line _SPURJoUS U s Line SPURJOUS._LINE_A8S_0d2
» 2
10 10 dBm
0 P v — ye————r— W ey ey || e e,
|
g/
T 30 dBn T
il I D
k| e
ot
£ 60 dBiny
1.84 GHz ) ) 3003 pts. 0 MHz/ 1.88GHa | [ [ 1,88 GHz - 3003 pts 4.0 Wb/ - 7,92 Gha
2 Result Summat 2 Result Summa
1806He 18496tz 1.000 itz 134847 Gz -32.77 dEm -19.7/d8 1,880 GHz 1.910 GHz 100.000 kHz 1.88415 GHz -0.71 dBm -30.71 dB
1849 Gtir 1850 Gtz 200000 kttz 184999 Ghz -37.20 dBm -2420 4B 1910 GHz 1911 GHz 200,000 kitz 1.91013 GHz -38.15 dBm 2515 d8
1850 GHz 1850 Ghz 100,000 ki 1.87780 GHz 110 dBm -31.10d8 Yal o Yas0 o i 131108 GHs 278 dBm o768
[ Pl
01:22:06 MM 03/21/2028 01:32:17 MM 03/21/2025

FR1 n2 / 30MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge

RefLevel 30.00d8m  Offset 7.30 dB Mode Sweep s6L

Ref Level 3000 dBm  Offset 7.30 d8 Mode Sweep saL
Count 1007100 Count 100/100
1 Spurious Emissions 1 A 1 Spurious Emissions 1 AvgPurr
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURIOUS_LINE_ABS 062 Phss Line _SPURIOUS_LINE_ABS 042 Phss
20 20
10 10 dbm
o 0 dBm— o
- I NP e P oy o o e P ST N PV .
{ ]
1 E
0 ‘ [ | ‘
SPURIOUS_LINE_ABS_002
20 dBm: i B
! Il
0 7 | [0 dBm . T
‘.‘:“M—:‘ "
-0 60 dBr
1.84 GHz 3003 pes 0 MHz/ 1.B8 GHz 1.88 GHz . 3003 pts .0 MHz/ - 7,82 GHz

1840 G 1849GHz 1.000 MH: 1.84895 GHz ~33.69 dBm -20.69 dB "1.880 GH 1910 GH 100,000 ki 1 1.2 dBm 31.32d8
1,849 GHz 1850GHz 200,000 kitz 1.84999 GHz -37.19 dBm -24.19 dB Y10 chr Ta1 Gh 200000 ki 151001 GHz -36.89 dBm
1850 GHz 1,830 GHz 100,000 kifz 1.87915 GHz -1.37 dBm -31.37dB 1911 GHz 1,330 GHz 1.000 MHz 1.91116 GHz -33.33 dBm
ety 0 S0 ey
01:23:04 AM 03/21/2025 01:33:15 AM 03/21/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n2 / 30MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep

6L

Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissians e | 15 Emis: 1 AvgPwr
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_UINI 5 Line _SPURIOUS_LINE_ABS_0g2
0 20
10 10 dBm
0
I T e RTNEE L NP S e P *:\I s VPP ISP PP SFPDES VRN S
[l I
1| | 70 dee 1
LY [
-
& 60 dBr
T 5003 s 0 Wi T8 cH: || [Tuen FITT [ET) TsEH

2 Result Summay

2 Result Summa;

1840 Gtz 1849 GHa 1.000 MH:z 1.84863 GHz -38.21 dBm -21.21 & 1.880 GHz 1910 Gz 100.000 kiz 1.88535 GHz -3.17 dbm -33.17d8
1849 GHz 1850 GHz 200,000 kHz 1.85000 GHz -36.29 dBm -23.29dB 1.910 GHz 1911 GHz 200.000 kHz 1.91002 GHz -38.83 dBm -25.83 dB
1850 GHz 1,880 GHz 100,000 khHz 1.86035 GHz -3.21 dBm -33.21dB 1911 GHe 1.920 GHz 1,000 MHz 151111 GHz -33.68 dBm 20,68 dB
[ | [ ]
01:24:04 AM 03/21/2025 01:34:16 AM 03/21/2025

FR1n2/30MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 7.30 d8

Mode Sweep

SGL
Count 100/100

1 Spurious Emissions 1 Aw

RefLevel 30.00dBm  Offset 730 dB

Made Sweep

1 Spurious Emissions 1 AvgPuir

s6L

Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 s SPURIOUS_LINE_ABS_042
20 20
i0 10 dbm
a
JRUSU FRUYPSSN I PSRN PV ST S SV S R — B VYWD PRI " e
| |
10
SPURIOUS_LINE_ ABS 002 |
-20 B
30 T Ty T
I I | — e
40
60 60 dBor
1.84 GHe 3003 pts 0 MHe/ 1.88GH: | 71,88 GHz 3003 pts .0 MHz/ 1.92 GHz

01:25:06 AM  03/21/2025

01:35:18 AM 03/21/2025

1840 Gz 1849 GHz 1.000 MHz 184882 GHz -30.27 dBm -17.27dB 1.880 GHz 1.910 GHz 100.000 kHz 1.88460 GHz -2.66 dBm -32.66dB

1849 GHz 1850 GHz 200,000 kHz 1.85000 GHz -35.08 dBm -22.08 dB 1910 GHz 1911 GHz 200,000 kHz 1.91002 GHz 33.72 dBm -20.72

1850 Gz 1,880 Ghz 100000 kiz 1.85520 GHz -2.19 dBm 321948 a1 o Y220 ot 1000 Mis 191107 GHz 2826 dBm 1526
fecy Cir Readty

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A2-41 of 49



samonas. FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n2 / 35MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8 Mode Sweep

Limit Chesi PRSS
Line _SPUR|OUS_UIN

20

1 Spurious Emissians 1 AugPwr

SGL
Count 100/100

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep

6L

Count 100/100

1 AvgPyr

10

0

A e P e e,

B Y N PN

T T Y Yy

1.84 GHz B B 3003 pts.

5 MHz/

1.885 GHz

2 Result Summay

1.840 GHz 1849 GHz 1.000 MHz
1549 Ghiz 1850 GHz 200,000 kHz
1850 GHz 1885 GHz 100,000 kHz

1.84897 GHz
1.84997 GHz
1.87596 GHz

01:43:45 AM 03/21/2025

3003 pts

1.92 GHz

100.000 kHz
200,000 kHz
1.000 MHz

-0.11 dBm
-39.85 dBm
-34.37 dBm

01:50:06 AM

Readly

FR1 n2/35MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

RefLevel 30.00dBm  Offset 73008 Mode Sweep s Reflevel 3000dBm  Offset 73008 Made Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Av 1 Spurious Emissions 1 AvaPur
Umit Cheel PRES
Line _sPURfoUS_Lne_Ags_of2 Phss
20
10
o G N T S P A e A g
/ r
10 | ‘
SPURIOUS_LINE_ABS_002 |
-20 B T
! |
30 T .
PO et I | |
bag ey J L
w -
o
-0
1.84 GHz 3003 pes 5 MHz/ 1.885 GHz 3003 pts 1.92 GHz

1.840 GHz 1889 GHz 1.000 MHz
1649 GHz 1850 GHz 200,000 kHz

1850 GHz 1885 GHz 100,000 kHz

1.84881 GHz
1.84999 GHz
1.854 70 GHz

01:44:44 AN 03/21/2025

2 Result Summa;

100.000 kHz
200,000 kHz
1.000 MHz

-0.29 dBm
-40.58 dBm
-34.87 dBm

01:51:05 AM 03/21/2025

Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG522653B

FR1 n2 / 35MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep saL RefLevel 30,00 dim  OMset 7,30 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians e | 15 Emis: 1 AvgPwr
Limit Check P SPURIOUS UINE" ABS_002
Line _SPURJOUS_UINI Line _SPURIOUS_LINE_ABS_0g2
20 0
10 10 dBm
] v
o e PO SOV Ep— oy
|
| | I
T ‘ﬂl)dllm |
‘ i
£ 60 dBr
1,64 Gz 3003 ps 5 Mia/ 1.685 Gri || | 7.675 Gha 003 pis [T 5o

2 Result Summay

2 Result Summa;

1,840 GHz 1,849 GHz 1.000 Mtz 1.84864 GHz -33.70 dBm -20.70 dB 1.884 74 . 3.
1529 570 1850 6o 20000 ke 154995 Gz 3856 dBm 255648 Tono: e onot T5t011 ohe 3557 s ey ap
1.850 GHz 1885 GHz 100,000 kiz 1.86089 GHz -1.84 dBm -31.84 dB 1311 GHe 1520GHe 1.000 MHz 151101 GHz 3080 dBm 18048
weocy R featy T
01:45:42 AN 03/21/2025 01:52:03 M 03/21/2025
FR1 n2 / 35MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge
e - B [ ] [ |
Ref Level 30.00dBm  Offset 7.30 dB Mode Sweep saL Ref Level 30.00dBm  Offset 7.30 dB Mode Sweep SGL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE: ABS_00:
Line _SPUROUS_LINE_ABS_0d2 s SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
o
B L i ENP P FEIY A v o T e PR W
‘
|
" !
-20 dBm T | o T
| i ‘
30 - 130 dBrr 1
WM J [/ Y S
w s o
50 60 dBnv
1.84 GHz 3003 pes 5 MHz/ 1.885 GHz 1.875 GHz 3003 pts .5 MHz/ 1.92 GHz

1.840 GHz 1889 GHz
1649 GHz 1850 GHz
1850 GHz 1885 GHz

1.000 MHz
200,000 kHz
100,000 kHz

84878 GHz -33.70 dBm
84999 GHz -36.96 dBm
88145 GHz -1.74 dBm

-20.70 dB
-23.96 dB
-31.74 dB

01:46:40 AM  03/21/2025

2 Result Summa;

1.875 GHz 1910 GHz 100.000 kHz 1.88208 GHz -2.05 dBm -3205d8

1910 GHz 1911 GHz 200.000 kiz 1.91003 GHz -40.56 dBm 2756

1311 GHz 1,820 GHz 1.000 MHz 1.91100 GHz -34.72 dBm 2172
Ready T "

01:53:01 AM 03/21/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG522653B

FR1 n2 / 35MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 7,30 d8

Mode Sweep saL RefLevel 30,00 dim  OMset 7,30 dB Mode Sweep saL
Count 100/100 Count 100/100
1 Spuiou i
Limit Chee¥ P SPURIOUS UINE" ABS_002
Line _SPURJOUS_UINI Line _SPURIOUS_LINE_ABS_0g2
20 20
10 10 dBm
o 0 dBnr
[t i sfiaietis NNt aaciitid ST TR R RS BT s \ e T o N O e ]
10 t B ‘
20 dBm ! ‘ B }
30 | T ignnnm t
e I | !
T i sotiiid L !
[ = M
£ 60 dBr
1.84 GHz 3003 pts 5 MHa/ 1.885 GHz || [ 1.875 GHa 003 pis [T 5o
2 Result Summa

2 Result Summa;

1806He 18496tz 1.000 Mz 1a4s 1875 GHz 1.910 GHz 100.000 kHz 1.88023 GHz -3.63 dBm -33.63 dB
1849 Gtz 1850 Gtz 200,000 kiz 1.84998 GHz 1910 Gtz 1411 Gtz 200,000 kHz 1.91050 GHz 4048 dBm -27.48d
L850 GHe 1885 GHz 100,000 kiie 1E%324 6= 1911 GHz 1.920 GHz 1,000 Miz 191121 GHz -34.73 dBm 217348
Ready Eananin| %
OLi47:40 A 03/21/2028 O1:54:01 MM 03/21/2025
FR1 n2/35MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
e - & =
Reflevel 30.00dBm  Ofset 73008 Mode Sweep s Reflevel 3000 d8m  Offiet 7308 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS LINE: ABS_00:
Line _SPUROUS_LINE_ABS_0d2 PRSS SPURIOUS_LINE_ABS_od2
20 20
10 10 dBm
o 0 dBny
- NSV Y U e TSV NI U PV SR FSPSUN P
10 7 |
SPURIOUS_UNE 885 002 | ]
-20 dBm T T B ‘
|
e 1l .
/ Ul 1 M“._....‘
-40 ﬂ h
60 60 dBor
1.84 GHz 3003 pes 5 MHz/ 1.885 GHz 1.875 GHz 3003 pts .5 MHz/ 1.92 GHz

1.840 GHx 1849 GHz 1.000 MHz 1.848 88 GHz -29.65 dBm -16.65 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84998 GHz -34.09 dBm -21.09 dB
1.850 GHz 1.885 GHz 100.000 kHz 1.88012 GHz -2.91 dBm -32.91 dB

01:48:43 AN 03/21/2025

S e

2 Result Summa;

01:55:08 AM 03/21/2025

1.875 GHz 1910 GHz 100.000 kHz 1.88145 GHz -3.10 dBm -33.104d8

1910 GHz 1911 GHz 200.000 kiz 1.91004 GHz -34.32 dBm 213248

1311 GHz 1,820 GHz 1.000 MHz 1.91108 GHz -30.57 dBm -17.57d8
Ready pninanini| %
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